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Sunum plani

» Rehberlerdeki degisikliklere bakis
» Antiretroviral tedavi (ART) degisiklikler
» ART baslama zamani ve acil tedavi endikasyonlari
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Guidelines for the Use of Antiretroviral Agents in
Adults and Adolescents Living with HIV

Developed by the DHHS Panel on Antiretroviral Guidelines for Adults
and Adolescents — A Working Group of the Office of AIDS Research
C Advisory Council (OARAC)
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How to Cite the Adult and Adolescent Guidelines:
Panel on Antiretroviral Guidelines for Adults and Adolescents. Guidelines for the Use of Antiretroviral Agents in Adults and
Adolescents Living with HIV. Department of Health and Human Services. Available at http://vaww.aidsinfo.nih.gov/ContentiFiles/
AdultandAdolescentGL pdi. Accessed [insert date] [insert page number, table number, etc. if applicable]

It is emphasized that concepts relevant to HIV management evolve rapidly. The Panel has a mechanism to update recommenda-
tions on a regular basis, and the most recent information is available on the AIDSinfo Web site (http-/aidsinfo.nih.qov).

Downloaded from https://aidsinfo nih gov/guidelines on 12/18/2017




What’s New in the Guidelines? (Last updated October 17, 2017; last reviewed

October 17, 2017)

People-First Language
Initiation of Antiretroviral Therapy
What to Start

What Not to Use

Virologic Failure
Regimen Switching in the Setting of Virologic Suppression

Adherence to the Continuum of Care

Drug Interactions

Prevention of Secondary HIV Transmission
This section has been removed from the guidelines, as most of the information 1s discussed in the

Initiation of Antiretroviral Therapy section
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Given their high genetic barriers to resistance. dolutegravir and boosted darunavir are mentioned as
medications to consider in persons with proven problems with adherence.
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Several ARV combinations that are not recommended for use in maintenance therapy are also included in

this section.
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Summary of Changes fromv8.2 to v9.0

ART section

Co-morbidities and related sections

Co-infections section

Opportunistic infections section

A comment for TMP-SMX as preferred therapy for cerebral toxoplas-
mosis when the oral route i1s not available was added, page &8

The preliminary results of the REALITY trial in the cryptococcal disease
section were added, page 29. An enhanced infection prophylaxis in
severely iImmunosuppressed individuals (= 50 CD4 cells/uL) including
INH 12 weeks, fluconazole 100 mg/day 12 weeks, azithromycin 500
mg/day for 3 days and albendazole 400 mg single dose may decrease
overall opportunistic infections (including cryptococcal meningitis) and
mortality

A comment on the possibility to add fluconazole to liposomal am-
photericin B dunng the induction phase for cryptococcal meningitis
treatment in countries where flucytosine is not available was added,
page 849

Intermittent TB regimens (2 or 3 times per week) are contraindicated in
HIV-positive persons, page 95

A comment on the possibility to add steroid therapy to avoid IRIS in
individuals with TB was added, page 95

The preliminary results of the Nix-TB trial in the section of treatment for

5; 2017
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Recommendations

Management of advanced HIV disease

A package of interventions including screening
for major opportunistic infections, rapid ART it
adherence support interventions should be off
with advanced HIV disease.

(Strong recommendation, moderate-quality ev

7\

Rapid initiation of antiretroviral therapy

Rapid ART initiation® should be offered to all people living with HIV
following a confirmed HIV diagnosis and clinical assessment.

(Strong recommendation: high-quality evidence for adults and adolescents;
low-quality evidence for children)

*Rapid initiation is defined as within seven days from the day of HIV diagnosis; people with advanced HIV disease
should be given priority for assessment and initiation.

ART initiation should be offered on the same day to people who are ready
to start.

(Strong recommendation: high-quality evidence for adults and adolescents;
low-quality evidence for children)

Good practice statement

ART initiation should follow the overarching principles of providing people-centred
care. People-centred care should be focused and organized around the health needs,
preferences and expectations of people and communities, upholding individual dignity
and respect, especially for vulnerable populations, and should promote engaging and
supporting people and families to play an active role in their own care by informed
decision-making.

The introduction of the “treat all”* recommendation (ART for all people living with

HIV regardless of CD4 cell count) supports the rapid initiation of ART, including the
offer of same-day initiation where there is no clinical contraindication. People with no
contraindication to rapid ART initiation should be fully informed of the benefits of ART
and offered rapid ART initiation, including the option of same-day initiation. Rapid ART
start is especially important for people with very low CD4 cell count, for whom the
risk of death is high. People should not be coerced to start inmediately and should

be supported in making an informed choice regarding when to start ART.
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-Treatment of HIV-1-positive adults with antiretroviral therapy (2015) (2016 interim
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e Antiretroviral Drugs for Treatment and Prevention
of HIV Infection in Adults 2016 Recommendations
of the International Antiviral Society—USA Panel --

2016



https://www.iasusa.org/content/antiretroviral-drugs-treatment-and-prevention-hiv-infection-adults-2016-recommendations
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Tedaviye ne zaman baslanmali
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HIV Prevention Trials Network (HPTN) Study 052

1783 Serodiskordan cift ( %97 heterosekstiel)

%96 azalma
P<0.001

Erken tedavi
N= 886 1

Geciktirilmis
firl
e 0

0 5 10 15 20 25 30




O

The NEW ENGLAND JOURNAL of MEDICINE

“ ORIGINAL ARTICLE ”

CD4 diizeyi 500/mm37in tizerinde tedavi baslanmasi
AIDS ile iliskili ya da iliskili olmayan ciddi
durumlarin gelismesini anlamh oranda azaltiyor




Rehberler

Klinik evre ve CD4 sayisina
bakilmaksizin tiim hastalara ART
baslanmalidir




O

Rehberlerde
Tedavi Onerilerinde Degisiklikler




DHHS

Tum HIV ile enfekte viremik bireylerde, CD4 sayilar1
dikkate alinmadan ART’ye en kisa siirede
baslanmalidir

o mortalite ve morbiditede azalmaya yol acar (AI)

o hastaligin ilerlemesini ve bulasmay1 onler (AI)

DHHS; 2015
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ART mumkiun olan en kisa suirede
hatta ilk vizitte baslanir

~

DHSS;2017



EACS

CD4 sayisindan bagimsiz tiim hastalara
ART onerilir

EACS; 2017



Acil tedavi gerektiren durumlar

O

e Akut/erken HIV enfeksiyonu
* CD4 <200/mm3

o AIDS tamimlayic1 hastalik oyktisu (HIV
iliskili demans dahil)

e Gebelik

o Akut firsatci enfeksiyonlar

o HIV-iligkili nefropatili

« HIV/HBV-HCV ko-enfeksiyonlu hasta




Erteleme

O

» Hastada ilaca uyum problemi
o IRIS: TB, kriptokok...
o Tlac etkilesimleri




O

Antiretroviral tedavi




Tedavi hedefleri

* Viral yiki maksimum diizeyde ve uzun sireli
baskilamak

» Immiinolojik fonksiyonlari korumak ve
iyilestirmek

» Yasam kalitesini arttirmak

» HIV'e bagl morbidite ve mortaliteyi azaltmak

* Bulasi engellemek



Kombinasyon Tedavisi

Tedavide 2 ya da daha fazla siniftan en az 2
tercihen 3 ilagli kombinasyonlar kullaniimali



O

Oneriler




e Tercih edilen

o Randomize kontrollii calismalarda optimal etkisi gosterilmis
o Uygun tolerabilite ve toksisite

o Alternatif
o Etkili fakat potansiyel dezavantajlara sahip
o Bazi gruplara sinirli kullanim
o Veriler kisith
e Diger
o Virolojik basar1 oran1 diisiik
o Veriler kisith

o Toksisite orani yiiksek, tablet sayis1 fazla, yan etki orani yiiksek
o Bazi gruplara sinirli kullanim

DHHS; 2016



QO HIV ile yasayan hastalarin cogunda onerilen
tedaviler

JBaz1 klinik durumlarda onerilen tedaviler

DHHS; 2017



HIV HASTALARININ COGUNDA ONERILEN TEDAVILER

INI+2 NRTI

DTG / ABC / 3TC (AI) (sadece HLA-B*5701 negatif olan hastalar)
DTG + tenofovir/FTC (TDF ve TAF icin AT )

EVG/cobi/tenofovir/FTC (TDF ve TAF icin Al )
RAL* + tenofovir/FTC (TDF, AI ve TAF, AII)

* 2x400 mg ya da 1x 1200 mg (600 mg’lik tabletler) DHHS; 2017



BAZI KLINIK DURUMLARDA ONERILEN TEDAVILER

Pi + 2 NRTI (DRV ATV’ye tercih edilir)

DRV/c veya DRV/r+ tenofovir/FTC
ATV/cveya ATV/r + tenofovir/FTC
DRV/c veya DRV/r + ABC/3TC
ATVeveya ATV/r + ABC/3TC

negatif olan hastalar)
NNRTI +2 NRTI
« EFV+ tenofovir/FTC

« RPV/tenofovir/FTC
sayisi > 200/mms3 olan hastalar)

(DRV/r, Al ve DRV/c AII)

(BI)
(BII) (sadece HLA-B*5701 negatif olan hastalar)
(ATV/r, CI ve ATV/c CIII) (sadece HLA-B*5701

(EFV/TDF/FTC, BI ve EFV+ TAF/FTC BII)
(BI) (sadece viral yiikii <100.000 kopya/ml ve CD4




BAZI KLINIK DURUMLARDA ONERILEN TEDAVILER

INi+ 2NRTI

« RAL*+ ABC/3TC (CII) (sadece HLA-B*5701 negatif olan, viral yiikii <100.000 kopya/ml)

TAF,TDF veya ABC kullanilamadiginda diger secenekler

« DRV/r+RAL (BID) (CI) (sadece viral yiikii <100.000 kopya/ml ve CD4 sayis1 >200/mm3 )
 LPV/r+3TC (BID) (CI)

* 2x400 mg ya da 1x 1200 mg (600 mg'lik tabletler)




INT
« DTG/ABC/3TC
 DTG+TAF/FTC veya TDF/FTC
 EVG/cobi/TAF/FTC veya EVG/cobi/TDF/FTC
Ik secenekler * RAL+TAF/FTC veya TDF/FTC
NNRTI
. RPV/TAF/FTC veya RPV/TDF/FTC
(viral yiikk<100.000 kopya/ml ve CD4 hiicre sayis1 >200/mms3)

Pi
« DRV/c+TAF/FTC veya TDF/FTC
« DRV/r+TAF/FTC veya TDF/FTC

INi
« RAL+ABC/3TC
NNRTI
« EFV+TDF/FTC veya ABC/3TC
Alternatif Pi
secenekler  ATV/cveya ATV/r+ TAF/FTC veya TDF/FTC
« ATV/cveya ATV/r+ veya ABC/3TC
« DRV/cveya DRV/r +ABC/3TC

EACS; 2017



Ilac seciminde goz oniinde bulundurulan faktorler

0 Direng

2 Tedavi oncesi HIV RNA ve CD4
diizeyi

0 Ilaclarin genetik bariyer

2 Yan etki

0 Ilac etkilesimi

0 Gebelik ya da gebelik
potansiyeli

0 HLA-B*5701

0 Komorbidite varhgi
(kardiyovaskiiler hastalik,
hiperlipidemi, kronik hepatit B, kronik
hepatit C, karaciger ya da renal
hastalik, tiiberkiiloz, psikiyatrik
bozukluk, bagimlilik)

0 Hastanin tercihi ve uyum

potansiyeli

0 Kullamim kolayhig:
(ilac yiikii, doz araligi, tek
tablet...)

0 Maliyet



KLINIK DURUM ONERILER

- CD4 <200 hiicre/mm3
veya HIVRNA>100.000
kopya/ml

RPV temelli rejimler ve
DRV/r +RAL kullanilmamal

HIVRNA>100.000 ABC/3TC + EFV veya ATV/r veya RAL
kopya/ml kullanilmamali

HLA-B*5701 pozitif ABC temelli rejimler kullanilmamali

HIV direnc¢ sonuclari « NNRTI iceren rejimlerden kacinilmal
olmadan ART baslanan Onerilen tedaviler:
durumlar « DRV/r veya DRV/c +tenofovir/FTC

« DTG+tenofovir/FTC

DHHS; 2017




KLINIK DURUM ONERILER

« TDF’den kacimilmal

 ABC veya TAF kullanilmal
e-GFR<60 ml/dak

« TAF KrKl > 30 mL/dak ise kullanilabilir

« KrKl <50 mL/dak, ABC/3TC temelli rejimler
kullanilmamali (3TC doz ayari)

« ABC veya TAF kullanilamadiginda diger
tercihler:

O LPV/r + 3TC veya

d DRV/r + RAL

(HIV RNA<100,000kopya/mL ve CD4 >200/mms3)

DHHS; 2017



O

KLINIK DURUM ONERILER

« Bazi ARV’ler kontrendike veya doz
Karaciger hastalig: ayari gerekir

ve siroz « Child B ve C’'de ABC kontrendike

« TDF’den kacinilmali
Osteoporoz  ABC/3TC veya TAF kullanilmal




KLINIiK DURUM ONERILER

» EFVve RPV kaginilmah
Psikiyatrik hastalik < INI.... hastalar yakindan izlenmeli

« EFV kacimilmal

HIV iliskili demans DRV veya DTG tercih edilmeli

« Metadon kullaniyorsa EFV kacinilmali
Narkotik replasman < EFV kullaniliyorsa metadon dozunun
tedavisi arttirilmasi gerekebilir

PDHHSQ: on1—~
7 /
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KLINIK ONERILER
DURUM

« ABCveya LPV/r kacinilmali
Yiiksek « DTG,RAL veya RPV tercih edilebilir
kardiyakrisk -+ PItercih edilecekse ATV daha avantajh

QT uzamasi « EFV veya RPV kacinilmali

Olumsuz etkileri olan rejimler:
« PI/rveyaPI/c
« EFV
Hiperlipidemi <+ EVG/c
DTG, RAL veya RPV ’in etkileri daha diisiik
(TDF, ABC veya TAF’a kiyasla tercih)

DHHS. on1—~
7 /
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KLINIK ONERILER
DURUM

Tuberkiuloz

TAF rifamisinle kullanilmamal
(TAF diizeyi diiser)

Eger rifampin kullanilacaksa:

« EFV: doz ayarlamasi gerekmez
* RAL: doz 2x800 mg/giin’e gecilir

* DTG: 2x50 mg/giin (INSTI diren¢ mutasyonu

yoksa)

Eger PI’ya kullaniliyorsa: rifabutin verilir

DHHS; 2017




Ilac-ilac etkilesimleri

O

* DHHS

* EACS

* Medscape
 http://www.hiv-druginteractions.org



http://www.hiv-druginteractions.org/

Sonuc

o HIV tanisi1 alan herkese tedavi
» Baslangic tedavisi icin INI
» Hastaya gore tedavi



“Dilinyadaki en giizel his, birinin yiziindeki giilimsemenin sebebi oldugunu bilmektir”

Tesekkur ederim




